
  H17/28 
Page 

2/2

Covers for Cam and 
Crank Side Assembly Drawing & Part List 

         

Section No. 
 

S19300 

Rev. 
 

1A

                        

HYUNDAI HEAVY INDUSTRIES CO., LTD. Engine & Machinery Division            06.12/KKH

Part List 
Q�ty / Eng. 

Item No. Description 
5 Cyl 6 Cyl 7 Cyl 8 Cyl 

Weight 
(kg) 

Remarks / See 
Note 

310 Cover for crankcase 8 10 12 13 3.3  

320 Cover for crankcase 2 2 2 3 3.1  

330 Crankcase relief Valve 2 2 2 3   

331 Hex. bolt M8x70 12 12 12 18   

332 Washer M8 12 12 12 18   

333 O-ring P120 2 2 2 3   

340 Cover for camshaft 1 2 1 2 8.3  

350 Cover for camshaft 1 -- 2 1 5.6  

361 Cover for camshaft gear 1 1 1 1 7.3  

362 Gasket for camshaft gear 1 1 1 1   

363 Cover 1 1 1 1 4.1  

364 Gasket 1 1 1 1   

365 Cover 1 1 1 1 3.8  

366 Gasket 1 1 1 1   

367 Cover 1 1 1 1 4.8  

368 Gasket 1 1 1 1   

369 Cover 1 1 1 1 2.8  

370 Gasket 1 1 1 1   

371 Cover plate 1 1 1 1   

372 Gasket for cover plate 1 1 1 1   

380 Sealing ring 10 12 14 16   

381 Sealing ring 1 2 1 2   

382 Sealing ring 1 -- 2 1   

391 Socket head bolt M12x30 54 64 76 86   

393 Washer M12 54 64 76 86   

397 Socket head bolt M12x25 38 38 38 38   

398 Socket head bolt M12x50 6 6 6 6   


